CCESSORIES [Steenng Svetems and Components]
Serial Mbr Fange: 1994 Up

ANQAN

< S teering Handle Kit(81636E412 / 81636E413) b w
Ref |Clazs|Part Description Qt Comment Footnote
_ A16366413|STEERING HANDLE KIT 1 [Gray)

1 120204 3] HAMDLE ASSEMELY, Steering A1 [Black)

1 120204 4| HAMDLE ASSEMEBLY, Steering A1 [Gray)

MS 22 4036 FITTING, Grease 1

2 120184 2| TUBE ASSEMBLY, Throttle 1

3 48414 HOUSING, Drive YWheel 1

4 48519 PLATE, Cover 1

5 27 48518 GASKET 1

5 10 212832 SCREW. [#10-16 » .500) ]

7 54 12013 CLAMP 1

g 10 40007112 WUT, M5 = 40 2

9 11 16873 WING MUT [M5) 1

10 ar 823609415 STOP SWITCH KIT, Throttle Har|1

11 a7 8236094 5 STOP SWwWITCH 1 [Dezign Il - With Metal Lock Ring)
12 M55 MWOT SOLD SEPARATE, Switch.|1 [Design | - Mo Longer Awvailable] [C
13 10 E2568| SCREW. [H10-16+.375) 1

14 93583 GRIP. Throttle Handle 1

15 10 212832 1| SCREW, (#1016 = .E00) 1

16 54 E4855| CLAMP A

17 TARA1 2| COMODUIT 1

18 89566 1| GUIDE TUBE, Guide 1

19 89578 BARREL. Throttle Actuator 1

20 10 824081 SET SCREW, [#10-32) 1

1 12019 CABLE 1

22 43433| GUIDE, Cable 1

23 20007 AMCHOR, Cable 1

24 10 20518| SET SCREW, [#8-32] 2

25 10 923867105 SCREW, (M10=108) 1

26 48416 CAP, Grip 1

27 12 4002319 WASHER 1

28 12 12024 ‘WASHER 1

29 23 14601 SPACER 1

a0 23 8129304 1| BUSHIMG Pwith Insert) 2

Kl 11 139314 WUT, (M10) 1




